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SPARE PARTS FOR METERS

FOR M30/M40 METERS

Apr..2020rev. 1

M30/M40 SEALS KIT BUNA CLASS 1

M30/M40 SEALS KIT VITON CLASS 2

CODE KRI00-501321 CODE KRI00-501322

Items included

ID |Code Description Qty
3 10430-09324 O-ring CL.1(3) 2
| 10335-06856 Buna-N O-Ring

M30 DISPLACEMENT ROTOR&GEARKIT cCLASs 1,16

Items included

ID |Code Description Qty
3 10430-09325 O-ring CL.2(3) 2
10000-06191 O-ring, (.88 ID Viton) 1

M30DISPLACEMENT ROTOR&GEARKIT CLASS 2

CODE KRI02-48793 'l CODE KRI02-48795

Items included

ID | Code Description Qty

3 10155-48946 Displac. Rotor Assy & Key 2
CL.1/2/16 (1)

6 10163-47386 Gear display, pinion CL.1 (1) 2

7 10771-48348 Washer Rotor Gear 2
CL.1/2/4/7/14/16 (1)

8 10673-09170 Screw 1/4x3/4 2

14 |10528-07229 Key Woodruff 3

Items included

ID | Code Description Qty

3 10155-48946 Displac. Rotor Assy & Key 2
CL.1/2/16 (1)

6 10163-47388 Ingranaggio Paletta/Gear M30CI2 | 2

7 10771-48348 Washer Rotor Gear 2
CL.1/2/4/7/14/16 (1)

8 10673-09170 Screw 1/4x3/4 2

14 |10528-07229 Key Woodruff 3
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SPARE PARTS FOR METERS

FOR M30/M40 METERS

Apr..2020rev. 1
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M30 BLOCKING ROTOR&GEARKIT CLASS 12 M30 BLOCKING ROTOR&GEARKIT CLASS 2
Items included Items included
ID | Code Description Qty ID | Code Description Qty
8 10675-07483 screw 1/4 x 2" 1 8 10675-07483 screw 1/4 x 2" 1
8A |10765-06174 Washer, lock 1 8A |10765-06174 Washer, lock CL.1/2/4/7/14/16 (2) | 1
9 10326-48844 Driver Packing Gland 1 9 10326-48844 Driver Packing Gland (2) 1
10 10161-47385 Gear Blocking Rotor 1 10 |10161-47387 Gear Blocking Rotor CL.2 (2) 1
14 |10528-07229 Key Woodruff 3 14 |10528-07229 Key Woodruff 3
15 |10153-48945 Blocking Rotor Ass. & Key 1 15 |10153-48945 Blocking Rotor Ass. & Key 1
CL.1/2/16(2)

ITEMS AVAILABLE FOR PURCHASE WITH MINIMUM ORDER QUANTITY (MOQ)

Class ID Code Description | MOQ
1,2 11 10144-44102 Plate Bearing -
16 11 10144-44117 Plate Bearing -
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SPARE PARTS FOR METERS

FOR M30/M40 METERS

M30BEARING PLATEHARDWAREKIT  CLASS 1,2,16 M30/M40 HARDWAREKIT CLASS 1,2,16
CODE 10000-501662 CODE KRI01-501651
Items included Items included
ID | Code | Description laty | |iD Code Description Qty
5 | 10611-09079 | Screw 10-24 x 5/8” | 16 | 7 10627-09085 Screw.375-16 x 1.75 22
06081 Lock Washer, .25; Cad Pltd 4
(LCR Bracket Washers)
BRACKET COUNTER ADAPTERKIT CLASS 1,2,16 09252 Screw, .250-20x 0.750; 316 SS | 4
Items included 07405 Screw, .250-20 x 1.00; 316SS | 2
— (Counter Adapter to LCR)
ID  |Code Description Qty 08135 Screw, .250-20 x 1.00; Drilled | 2
20 |10000-501519 Bracket Counter Adapt. 1 Hd, 18-8 SS (Counter Adapter
to LCR)
10000-48864 Seal Wire Kit (Counter Adap- |1
DRIVE SHAFT KIT M30/M40 CLASS 1,2,16 ter to LCR)
CODE 10000-501665 18A N32510480095Z | Screw 2
. bracket
Items included
Rl SEmE Q 10611-09079 Screw 10-24 x 5/8” 1
ode el 'ty 40107 Screw, 09079 w/Drilled Head | 1
15 |10574-02188 Retaining ring 1 (POD)
14 110336-40122 Pinion Gear (1:1) 1 10000-48864 Seal Wire Kit (Counter Adap- |1
16 |10382-48540 Shaft 1 ter to LCR)
18 |10375-48208 Blocks Bearing 1 6 10000-01127 Screw 4 13,
19 |10000-417862 Driveshaft Bushing 1 5 10000-06019 Lock Washer 4
[
PACKING GLAND KITM30 &40 AL/BUNA CLASS 1,2,16 PACKING GLAND KIT M30 & 40 AL/VITON CLASS 12,16 “
CODE KRI04-48632 CODE KRI04-48633
Items included Items included .
ID | Code Description Qty ID |Code Description Qty '3
11 | KRIO4-48632 KIT TRASMET. M30 AL/BUNA 1 11 | KRI04-48633 KIT TRASMET. M30/40 AL/VITON | 1 a2
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SPARE PARTS FOR METERS

FOR M30/M40 METERS

Apr..2020rev. 1
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PACKING GLANDKITM30&40 AL/TEFLON CLASS 12,16 STANDARD ADJUSTERKITFORMSERIES CLASS 1,2

CODE KRI04-48618 CODE KO003-69

Items included Items included
ID |Code Description Qty ID |Code | Description Qty
11 | KRIO4-48618 Kit: Packing Gland Assy + Gear 1 16 |10000-25440 Adjuster Shaft 1
| packing gland 7.12/24 CL.16 1 2030040102 STANDARD ADJUSTER M-SERIES | 1

ITEMS AVAILABLE FOR PURCHASE WITH MINIMUM ORDER QUANTITY (MOQ)

Class ID Code Description | MoQ
1,2,16 1 2030040102 STANDARD ADJUSTER M-SERIES -
1,2,16 4 10125-501183 Cover M30CL1-2-3 -
1,2,16 9 10123-501144 Coperchio Ant/Cover M30 Cntr Adpt -
1,2,16 13 10000-501499 Plate Dust Cover -
1,2,16 12 N32510480095Z | Screw | 50
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